

TEST REPORT

TR

Sample	Max Load (kN)
5. Lifting Clutch 20T	998.44 (≈100.20 tonne)



After Test

Prepared by : <i>Rohani</i> Name : Rohani Binti Mokhtar Engineer Construction Research Institute of Malaysia (CREAM)	Approved by : <i>Mohd Nermidzi</i> Name : Mohd Nermidzi bin Haji Mohd Ghani Test Engineer Construction Research Institute Of Malaysia (CREAM)
Report Ref. No. : TR/19045/ANC/01	Page No. : Page 16 of 25

This report IS NOT a Quality Assurance Certification and NEITHER an Endorsement Certificate. The report represents only samples received by CREAM and tested at Makmal Kerja Raya Malaysia. The Laboratory personnel are not involved in the sampling and selection of sample for testing. The report is confidential and not to be used for advertising purposes. Reproduction of the report is not permitted except in full, with written approval from Chief Executive Officer, CREAM.